


Basic studies for water supply 

system

For the proper design of water supply system, 

these basic studies must be done:

1.The design period.

2. Population present and future.

3.Water consumption.

4..Water source.



Design period

In water works the design period ranges from 

30 to 50 years.

Factors affecting the design period:

1.Virtual age of different components of the WTP.

2.Cost (capital, operation and maintenance).

3.Population growth.

4.Water consumption.

5.Water source.

6.Labors skills.



1. Virtual age

Reinforced concrete constructions subject to 

water  (30 – 50 years)

Steel constructions (20 – 30 years)

Pipes (50 – 80 years)

Mechanical equipments (10 – 15 years)
[...]
The filtration mechanism can be done by the following:

1.Mechanical Straining

Impurities solids bigger size than voids between filter bed

particles are arrested on it and removed from water. The major

removal takes place in the upper few centimeters of the filter

bed. The impurities which deposited on the filter bed surface

help in straining the small particles also.



2. Sedimentation Action

Removal of suspended particles between the filter bed

particles whose act as sedimentation basins. The suspended

particles settle on the sides of filter bed particles.

3. Adsorption Action

Adsorb the colloidal matters on the filter bed particles as a

result to coat it by a gelatinous layer from bacteria and

microorganisms.



4. Electrolytic Action

The filter bed particles are electrically charged by negative

charge opposite to the charged of impurities present in water

to be filtrate. Due to that the filter bed particles attract the

impurities.

When their charges get neutralized, the washing of filter bed

renews the charges.



5. Biological Action

The organic impurities in water like algae, plankton…etc

deposit on the filter bed capturing different microorganisms

into them. The microorganisms find the source of food on the

water particles, this leads to some important biological and

chemical change in water quality.



In case of high load of suspended solids (more than 50 

ppm) in raw water, sedimentation process must be 

applied to raw water before filtration process to 

remove most of solids and prevent fast filter clogging.

In the other side, in case of low load of suspended 

solids (less than 50 ppm) there is no need to make any 

treatment before filtration and can use filtration as the 

preliminary treatment step (Direct Filtration). 

Direct Filtration may be done with chemicals or 

without according to the load of turbidity.

APPLICATIONS OF FILTRATION



CLASSIFICATION OF FILTRATION

The filtration can be classified according to:

1. Rate of filtration

1.1 Slow sand filter which operates at rates 5 to 8 m3/m2/d

1.2 Rapid sand filter which operate at rates 120 to 200 m3/m2/d

1.3 High rate filters operate at rates 300 to 900 m3/m2/d

2. Type of filter media

2.1 Sand

2.2 Carbon

2.3 Activated carbon



3. Number of layers in filter bed

3.1 Single media

3.2 Dual media

3.3 Multi-media

4. Direction of flow

4.1 Down flow

4.2 Up flow

4.3 Horizontal flow

5. Characteristic of flow

5.1 Gravity flow

5.2 Pressure flow



FACTORS AFFECT FILTRATION EFFICIENCY

Filtration is a complex technique which involves a certain number of

factors which may have an effect on filtration efficiency

1.Depth of filter media

Increase depth of filter media provide water to take a long pass through

it, which improve water quality, but it increases the head loss through the

media which reduce operation period (time between two washes) and

increase the back washing time.

2. Rate of filtration

The rate of filtration has low effect in quality of filtration, but it greatly

affects the operation period (T) that proportion inversely with the rate of

filtration (V) as follows:- ( T ) α ( 1/V 1.5 )



3. The grain size of the sand

For a good filter, sand shouldn't have a coefficient of uniformity greater

than 2.0 and preferably to be 1.5. The fine sand is suitable when the pre-

treatment is poor, high bacteria and high turbidity removal is required.

The coarse sand is suitable when the pre-treatment is good and water to

be treated is not highly polluted.

4. Depth of water over filter media

There is inverse relation ship between the depth of water over filter

media and filtration efficiency. In case of big water depth over filter

media, the water subject during passing through filter media to high

pressure which causes escaping of particles through the media voids, and

get low filtration efficiency.



5. The maximum permissible head loss of the filter

When water passes through the filter media and under drainage system, it

experiences frictional resistance and therefore head loss occurs, this loss

of head can be measured as the difference in level between the inlet and

outlet water levels. In case of big head loss occurs, most of the media

voids beginning to be locked and the filter are needed to wash the filter

6. The characteristics of water to be filtrated

In case of high load of impurities in the influent water, it must expect

that the operating period will be reduced as a result to increase rate of

voids clogging.





Design Criteria of Slow Sand Filter

Water depth above the filter bed = 0.3 – 1.5 m

Filter bed depth (sand depth) = 0.9 – 1.5 m

Gravel bed depth = 0.3 – 0.6 m

Effective size of the sand = 0.25 – 0.35 mm

Dirty skin layer = 1 – 3 inch

Washing time (removal time) = 1 – 15 days ( 1 day if mechanical & 15

day if manual)

Repairing the filter is taking = 7 – 15 days

The whole cleaning process is taking = 8 – 30 days

The operation time (between two washes) is = 2 – 6 month.

Rate of filtration (ROF) = 3 – 8 m3/m2/d

Area of filter = 1000 – 2500 m2

The filter is Rectangular in surface area (L*B)

L & B ≤ 50 m

n ≥ 2

L/B = 1 – 1.25



Dirty(العلويةالطبقةكشطيتم• skin(حوالىالرملطبقةمنجزءمع)عند)سم5–2

.)أسبوع2–1(التنظيففترةتستمر،)شهرا6–2(المرشحانسداد

Cleaning procedure in slow sand filters

Example

Design the SSF for a WTP working 16 hr/d, if the design flow is 32,000

m3/d

Solution

Qd = 32000 m3/d = 32000/16 = 2000 m3/h

Assume that ROF = 6 m3/m2/d = 6/24 m3/m2/hr

TSA = 2000/(6/24) = 8000 m2

Assume L = 50 m, B = L/1.25 = 40

SA = 50 * 40 = 2000 m2

n = 8000/2000 = 4 filters (ok)





Closed valvesOpen valvesStep

V1 & the rest still closedV3 (empty the filter)1.

V3 & the rest still closedV4 (compressed air)2.

V4 & the rest still closedV5 & V3 (wash water)3.

The rest still closedV1 & V6 (starting)4.

The rest still closedV1 & V2 (Normal Operation)5.

Cleaning procedure in rapid sand filters



Design Criteria of Rapid Sand Filter

Water depth above the filter bed = 1.5 – 2 m

Filter bed depth (sand depth) = 0.6 – 0.75 m

Gravel bed depth = 0.3 – 0.6 m

Effective size of the sand = 0.6 – 1.5 mm

Sand uniformity coefficient = 1.35 – 1.5

Sand specific gravity = 2.55 – 2.65

Effective size of the gravel = 1 – 50 mm

Wash water speed = 2.5 – 3.5 m/s

Cleaning period = 25 – 35 min

Repairing the filter is taking = 15 – 20 min

Washing by compressed air = 2 -5 min

Washed by pressured water = 10 min & 15 -20 min if no air

The operation time (between two washes) is = 12 – 36 hrs

Rate of filtration (ROF) = 100 – 200 m3/m2/d

Area of filter = 40 – 64 m2



Empirical equation to determine minimum number of filters in the WTP

= 0.044 * [Qmm (m3/d)]0.5

The filters numbers:

If nw ≤ 5 take nT = any no. + 1 for wash

If nw > 5 take nT = even no. + 2 for wash

If nw ≥ 30 take nT = no. divisible by 4 + 4 for wash

Amount of wash water (m3/d) = no. of washing by day * time of

washing (10 min) * nT * ROW (m3/m2/d)/(24*60 min/d) * SA (m2)

The washing: 1. every 12 hrs. 2. every 24 hrs. 3. every 36 hrs.

بهايةخرسانبلاطاتعنعبارةالمرشحقاعمنالمياهتجميعنظامالحديثةالمياهمحطاتفى

.النحاسمنتصنعالقديمةالمحطاتفىالفوانىكانتوانبروبين،البوليمنفوانى

The filter is Rectangular in surface area (L*B)

L & B ≤ 8 m

B : L = 1 : 1.25 up to 1 : 2

Rate of washing (ROW) = 5 – 6 ROF



Example

Design the RSF for a WTP working 16 hr/d, if the design flow is 32000

m3/d

Solution

Qd = 32000 m3/d = 32000/16 = 2000 m3/h

Assume ROF = 200 m3/m2/d = 200/24 m3/m2/hr = 5 m3/m2/hr

TSA = 2000/5 = 400 m2

Assume L = 8 m, B = L/1.25 = 6.25

SA = 8*6.25 = 50 m2

nw = 400/50 = 8 filters (ok)

nT = 8 + 2 = 10 filters

Assume that ROW = 5 ROF = 25 m3/m2/hr

Amount of wash water (m3/d) = no. of washing by day (1) * time of

washing (10 min)* nT (10) * ROW (25) (m3/m2/hr)/(60 min/hr) * SA

(50) (m2) = 2083 m3/d

% WW = (2083/32000) *100 = 6.5 %



3. DISINFECTION STAGE

•PURPOSE

A consumer cannot tell if drinking water is free of pathogens

by normal inspection. There for, the main purpose of

disinfection is to reduce the potential health risk associated of

drinking water by inactivating pathogens. This prevents the

possible spread of water-born diseases.



•FACTORS AFFECTING DISINFECTION

1. Contact time

The longer the contact time the greater the kill is.

2. Temperature

As temperature increase the rate of kill increase.

3. Characteristics of water

Suspended solids may shield bacteria from the action of the disinfectant.

Some compounds may adsorb the disinfectant.

Viruses, cysts and ova obstruct the disinfection process as they are more

resistant to disinfectants than are bacteria.



4. Kind and concentration of disinfectant

Type and dose of disinfectant are important to achieve the desired goal.

5. Kind and concentration of organisms

The larger number of organisms, the longer is the time required for a

given kill. Beside the need to high concentration of the used disinfectant

as in case of presence of viruses, cysts and ova.



•Requirements of good disinfectant

1. Effective in destroying all kinds of pathogenic bacteria.

2. Do its task within a reasonable contact time at normal

temperature.

3. Economical and easily available.

4. Give residual concentration to safe guard against re-

contamination in water supply system.

5. Not toxic and objectionable to user after the water treatment.

6. Adaptability of practical, quick and accurate assay ‘techniques

for determining disinfection concentration for operation control

and as a measure of disinfecting efficiency.



METHODS OF DISINFECTION

Physical methodsChemical methodsMethod

1. Heating.

2. Ultraviolet 

radiation

1. Chlorination (Chlorine 

gas, Bleaching powder, 

Hypochlorite, 

Chloramines)

2. Permanganate

3. Iodine

4. Bromine

5. Acid sodium sulphate

6. Ozonization

Examples



COMPARISON BETWEEN SOME TYPES OF DISINFECTANTS

Ultra-VioletOzoneChloraminesChlorine Gas

-------1.5 mg/l

CL2 (0.1 – 0.3)mg/l, 

Ammonia (0.2 -

0.8)mg/l.

Total = 0.5 – 1.5 

mg/l, Demand = 0.3 

-0.5 mg/l, Residual = 

0.1 -0.3 mg/l.

Dose

1 – 2 sec10 - 20 min45 – 75 min10 – 60 minContact Time

1. No chemical used.

2. Short contact time.

1. No chemical 

residual.

2. Doesn't effect 

in the pipe

3. No taste or 

odor.

4. Short contact 

time.

1. Decrease CL2

Dose

2. Doesn't effect 

pipes

3. No taste or odor 

is produced in 

water.

4. Cheaper than 

CL2.

1. Cheap

2. Residual for 

network

3. Available

4. Easy to store, and 

stored for along 

time.

5. Simple equipment 

required.

6. Easy to use.

Advantages

1. Very expensive.

2. Used only when 

the cost of electricity 

is low.

3. Need training 

workers.

1. Expensive.

2. Can't be 

stored.

3. No residual.

4. Expensive 

equipment.

5. Complicated 

equipment.

1. Can't store for 

along time.

2. Need along 

contact time.

3. Having chemical 

residual.

1. High chlorine 

dose may cause 

change in the water 

color and taste due 

to damage of pipes 

or it self.

Disadvantages



The advantages and disadvantages of chlorination

•Advantages

1. Cheap

1. Residual for network

2. Available

3. Easy to store, and stored for along time.

4. Simple equipment required.

5. Easy to use.

•Disadvantages

1. High chlorine dose may cause change in the water colour and taste 

due to damage of pipes or it self.

2. Chlorine reacts with organic compound that appears in water and the 

results are cancer compounds.



METHODS OF CHLORINATION

PurposeDosePosition

Kill bacteria, safety
0.5 -1.5 

mg/l

After 

filtration
Simple Chlorination

Prevents algae growth in 

sedimentation tank and 

decreases bacterial load 

in the filter

5 – 10 

mg/l

Before 

coagulati

on and 

after 

LLP

Pre-simple 

Chlorination

Simple + Pre-simple  ChlorinationDouble Chlorination

Providing safety against 

harmful bacteria

2 – 3 

mg/l

After 

filtration
Super chlorination

To ensure the residual 

chlorine is free

From the 

curve 

shown

After 

filtration

Break point 

Chlorination



CL2 Residual mg/l

Chlorine add mg/l

Residual is free

Break Point

Ι Π Ш

Ι - Destruction of CL2 by reducing agents.

Π - Formation of chloro-organic of chloramines

Ш - Destruction of components



The required amount of Chlorine per day (Kg/d) = [Qmm

(m3/d) * (A mg/l + B mg/l)] / 1000 gm/kg, 

Where:

A is the chlorine dose required to satisfy disinfection.

B is the required residual chlorine after 30 minutes.

DETERMINING OF CHLORINE DOSE



STORAGE WORKS

Types of storage used in water supply works:

1. Ground Storage. 

(Appears in water treatment plant after disinfection stage and 

before high lift pump station) 

2. Elevated Storage.

(Appears in different positions according to its function)



GROUND STORAGE
Ground Storage Tank or (Clear Water Tank)

Purpose

1. Produce contact time for disinfection = (0.5 – 1) hr

C1 (m3) = (0.5 – 1)hr * Qmm (m3/hr), Qmm (m3/hr) = Qmm (m3/d)/wp

2. Saves Emergency Storage = (25 % - 40 %) of daily production

C2 (m3) = (0.15 – 0.4) * Qmm (m3/d) or (4 – 10 hr) * Qmm (m3/hr)

3. Balancing difference between maximum daily and maximum monthly

flow through one day

C3 (m3) = [Qmd (m3/d) – Qmm (m3/d)] * 1 day

4. Saves 80% of fire Storage

C4 (m3) = 0.8 * Fire requirements



Fire requirements (m3) = [Pop. (capita) / 10,000 (capita)] * 

(60 m3/hr) * (1 to 2 hr)]
ماء فى 3م60نحتاج –نسمة 10.000لكل )  حريقة واحدة(وذلك بفرض ان معدل الحريق 

حنفيات 3لـ 2الحريقة الواحدة تحتاج من –زمن الحريق من ساعة لساعتين –الساعة للاطفاء

.حريق

Code Fire Requirements

Egyptian specification recommended 60 m3/hr for one fire on assumption 

of 2 hours fire for each 10,000 capita or as indicated in the following 

table.

Required fire dischargePopulation (capita)No.

2010,0001

2525,0002

3050,0003

40100,0004

50 l/sMore than 200,0005



Design Capacity of Ground Reservoir

Cd (m3) = take bigger of [C1 or C2 or C3] + C4

Almost, the ground storage tank is rectangular in shape, where:

L ≤ 50 m, م10علىالقسمةتقبلانويجب

L = 1.2 – 1.5 B

d = 3 – 5 m

n ≥ 2 tanks



Ground Reservoir



Example

It's required to design the ground storage of a WTP serves

300,000 capita with average summer water consumption of

420 l/c/d.

Solution

Assume that the wp = 24 hr/d

Calculations of flows

qmm = 420 l/c/d

qav = 420/1.4 l/c/d = 300 l/c/d

Qav = 300 * 300,000 = 90,000,000 l/d = 90,000 m3/d = 3,750 m3/hr

Qmm = 1.4* Qav = 5,250 m3/hr = 126,000 m3/d

Qmd = 1.8* Qav = 6,750 m3/hr = 162,000 m3/d



Design Capacity

C1 = 1 hr * 5250 m3/hr = 5,250 m3

C2 = 162,000 – 126,000 = 36,000 m3

C3 = 6 hrs * 5250 = 31,000 m3

C4 = 0.8 * [ (300,000/10,000) * 120] = 2,880 m3

Cd = 36,000 + 2,880 = 38,880 m3

Take [4 tanks each (50m*40m*5m)]

That design volume will be 40,000 m3 that saves about 7 hrs

emergency (ok)



ELEVATED STORAGE

Elevated Storage Tank

Purpose

First: with respect to quantity

1. Cover the fluctuation in water consumption through day.

2. Cover the difference between the maximum consumption

and maximum production through one day (maximum day)

= Qmh - Qmd

3. Save 20 % of fire demand.



Second: with respect to pressure

The locations of elevated tank:

1.Just after high lift pump to:

•Fix the head on pumps, then the pumps work at maximum

efficiency.

•Prevent the effect of water hammer action on the high lift pumps.

•And at this case the elevated tank is called (Surge Tank).

2. At middle of city (at higher points) to:

•Improve water pressure in the network.

3. At extreme points to:

•Improve the water pressure in the network near to the city

boundaries.

•Give ability to city extended in the future.



Design of Elevated Tanks

The capacity
Capacity will be determined from cumulative curve, where:

Capacity (m3) = (amax + bmax) l/c * Pop. (capita) * 0.001 (l/m3) *

Adjusted Factor + 0.2 fire demand (m3/d)

Where:

Adjusted Factor = (1.5 to 1.8) * (Σ Reading / qav)

Determine the dimensions (cylinder in shape)

•Capacity per tank ≤ 2000 m3

•n ≥ 2 tanks

•Фi = (2 – 4) m

•d = about 10 m preferred to be from 1/2 to 2/3 Фo structurally.